Investigation of Physical Characteristics
Impacting Fate and Transport of Viral
Surrogates in Water Systems

Doctoral Dissertation

Prepared by:
Abigail J. Charest
Department of Civil and Environmental Engineering

Worcester Polytechnic Institute
Worcester, MA

Submitted to:

Jeanine Plummer, Assoc. Professor, Civil & Envirental Engineering, Worcester Polytechnic Institute

Sharon C. Long, Professor, Soil Science, Univerdity/isconsin — Madison

John Bergendahl, Assoc. Professor, Civil & Enviremtal Engineering, Worcester Polytechnic Institute
David Adams, Professor, Biology & Biotechnology, kester Polytechnic Institute

Germano S. lannacchione, Dept. Head, Physics, WiarcBolytechnic Institute

[...]
Mayer et al. 2008 studied enhanced coagulation in jar testh \ilman enteric pathogens and
bacteriophages. The optimization tests demonstratati that bacteriophage removal increased as
coagulant dose increased and also that bacteriepbagpval improved slightly with reductions in pHhe
enhanced coagulation conditions were optimizedanhd/L ferric chloride and a pH of between 5 arl 6.
The enteroviruses were each tested twice withaaj@iassays, and the bacteriophages were testaa twi
with triplicate assays. At a coagulant dose of 4fiLiferric chloride and a pH below 6.5 the maximum,
removals were achieved with legremovals of coxsackie B virus (3.0 lgg echovirus (1.75 log),
poliovirus (2.5 logp), fr (1.8 logo), PMS2X-174 (1.3 logy), MS2 (0.36 logy) and PRD-1 (0.29 lag
(Mayeret al., 2008).

Abbaszadegamt al. (2008) studied the removal of adenovirus, calicsj and bacteriophages through
bench and pilot scale testing of conventional inegit. Though the objective of this study was tdaite
removal rates of microorganisms from the second ERA (U.S. EPA, 2005), the study needed to provide
sufficient data on virus and bacteriophage remoata correlations, in order to only use bacteriggsan

the later stages of the research. Adenovirus Tygred4feline calicivirus (surrogates for entericramgrus
Type 40 and 41, and human caliciviruses, respdgjiwgere evaluated along several bacteriophages,
including MS2, PRD-10X-174, and fr. Abbaszadegas al. identified bacteriophage as an indicator
because the double layer agar assay used to gqu#mifmicroorganisms was less complex, and less
expensive, than the standard in vitro cell cultaethods used for animal viruses; in addition, Hlotiauses

had an available in vitro cell culture techniquéaszadegaet al., 2008).

The source water for the Abbaszadeghral. (2008) study was raw water from the Chandler Water
Treatment Plant in Chandler, Arizona. This raw whted an average water turbidity of less than OTRIN

a pH of approximately 8.0, and alkalinity rangimgrh 200 to 220 mg/L as CaGQOrerric chloride was
dosed from 0 to 50 mg/L. The raw water was seed#diwx 16 PFU for each bacteriophage and 1 £ 10
50 percent tissue culture infective dose (T&)[Per mL for each virus. This seeding methodoldipywneed

for the comparison of bacteriophages in the doldyer agar method to the infectivity and cytopathic
effects of viruses. The coagulant was tested irements of 10 mg/L in doses ranging from 0 to 56Lmg
The jar tests to identify the concentration thrégdiavere conducted with 5 experimental runs andichip
assays. Concentrations of 20 and 40 mg/L ferrioralé were selected as the low and high thresholds,
respectively. The jar tests to identify averagadogmovals were conducted with three experimentas ru
and duplicate assays. MS2 was reduced by 1.63 temoval at 20 mg/L ferric chloride and 2.13 1pg
removal at 40 mg/L ferric chloride. The MS2 remaval 20 mg/L were followed by fr (1.45), PRD-1 @).4
and®X-174 (0.40) (estimated from Figure 3 of the studyith the same trend for removals at 40 mg/L,
supporting studies that find male-specific bacghages (MS2 and fr) are removed to a greater extent

3-19



through coagulation and settling when comparedioasic bacteriophages (PRD-1 abX-174) (Gerba
et al., 2003; Jofreet al., 1995). At 40 mg/L, removals for adenovirus andvFRfgere 1.4 logy and 1.5,
respectively with removals for PRD-1 a#X-174 at 1.0 and 0.65 leg respectively (Abbaszadegeiral .,

2008). This study suggests that PRD-1 @xd174 may be appropriate surrogates (process itatggsfor
both adenovirus and FCV in removal studies.

Abbaszadegaet al. (2007) conducted a bench scale analysis to ewstuditanced coagulation and settling.
Conventional drinking water treatment includes edaijpon, which focuses on turbidity removal, while
enhanced coagulation focuses on the removal batlrimtity and of natural organic matter. The foofis
the study was to determine the balance betweeriske of bacterial and chemical contamination. DOC
was measured as a potential precursor to DBPssasilded in the ESWTR and D/DBP rule. While the
purpose of the study was to determine optimizatibenhanced coagulation for the reduction of natura
organic matter effects as indicated by the DOClland the removal of emerging pathogens, the shlsty
included removals for adenovirus Type 4, felingabatus, MS2, PRD-1dX-174 and fr (Abbaszadegan
etal., 2007).

In order to optimize conditions for the enhancedgtdation, Abbaszadega al. (2007) conducted jar
tests in order to adjust ferric chloride dose aHdnth respect to DOC removal. The turbidity oé ttaw
water ranged from 3 to 20 NTU, a pH from 8 to & alkalinity ranging from 125 to 200 mg/L as CaCO
Ferric chloride was used in as a coagulant bedaisenore efficient than alum in the removal otural
organic matter. The raw water was seeded with @°PEU for each bacteriophage and 1 2 3@ percent
tissue culture infective dose (TGP per mL for each virus. Separate jar tests weredacted for the
bacteriophages, surrogate viruses, and DOC bedauses found that the nutrient media for the stock
cultures distorted the DOC concentrations. Thedragihages were studied with one jar test anddets
assays, and the two jar test experiments were @etpfor the surrogate viruses with duplicate assay
Coagulant doses ranging from 0 to 120 mg/L fernioade were tested in increments of 20 mg/L, dvel t
pH values ranged from 5.5 to 7.5 and were testattmements of 0.5. The bench scale testing demratesit
that the optimal conditions were 40 mg/L Fe@hd a pH between 5 and 6. These conditions resurte
maximum removals of 2.58 lagof adenovirus type 4, 2.50 lpgf feline calicivirus, 2.49 log of fr, 2.32
0910 MS2, 1.75 logy of PRD-1, 1.52 log of ®X-174, and 56 percent of DOC (Abbaszadegah., 2007).
These removals indicate that bacteriophages amnsecvative representation of viruses with enhanced
coagulation.

Nasser (1995) used jar tests to optimize flocomtedioses and bench scale high rate filtration cogi(h00
cm) to observe virus removals. In the first pdrthe study, enteric pathogenic viruses, represebye
hepatitis A and poliovirus, were compared to malee#fic bacteriophage in coagulation and floccolati
tests. The MS2 was enumerated by double agartagtirod, while poliovirus and hepatitis A (HAV) were
enumerated by the plaque assay method. Tests wedeicted to find to optimum doses of coagulant for
use in the filtration test. HAV, poliovirus, and K$oliphage were seeded to concentrations 6100
PFU/mL. The initial removals were 49 percent (M3 percent (HAV), and 47 percent (poliovirus), ehi
optimized removals were 99 percent (MS2), 93 pdarfidAV), and 91 percent (poliovirus). Throughout
the testing, the removals of MS2 were similar tdiguirus and were often less than the removals of
Hepatitis A, making MS2 a, appropriate indicatoviotises (Nassest al., 1995)

3-20



While studying enhanced coagulation, Magtead . (2008) identified removal rates for multiple virgsand
bacteriophages in a bench scale analysis. Remewatls identified DOC, coxsackievirus, echovirus,
poliovirus, and bacteriophages as potential indisaincluding MS2, PRD-1pX-174, and fr. The series
of jar tests was conducted in a similar fashiorAbbhaszadegasmet al. (2007). The source water was
untreated central Arizona surface water with tuitigig of 9-22 NTU, pH of 7-8, and alkalinity of 1-48®0
mg/L CaCQ. The samples were seeded with final concentratbbths< 16 PFU/mL for the bacteriophages
or 13° 50 percent TCIg per mL for the viruses. The analysis resulted @mavals of 3.0 log
coxsackievirus B6, 1.75 legechovirus 12, 2.5 lagpoliovirus 1, 1.8 log fr, 1.3 logo ®X-174, 0.36 logo
MS2, 0.29 log PRD-1 and 41 percent DOC. Coxsackievirus B6 wasoved more efficiently than the
bacteriophages, indicating these may be suitabieators, with fr andbX-174 being more representative
of the viruses and MS2 and PRD-1 being more coasige/than fr andX-174. Echovirus had the lowest
removal rates of the viruses and was most suitaligated by MS2 and PRD-1 (Mayetral., 2008). In
addition to also identifying bacteriophages asagates, this study suggests that different virusag be
represented by different bacteriophages, indicatiag one bacteriophage may not able to represent a
viruses, but instead multiple bacteriophages maynbee well suited to indicating enteric viruses.

Abbaszadegaset al. (2007), as previously discussed, continued withlat study using the optimized
coagulant dose and pH from the jar tests. Thetewsse conducted using only the bacteriophagese si
the use of animal viruses were not permitted afdbiity. The pilot plant processes include coagjoin,
flocculation, sedimentation, and filtration, as gared to the jar tests, which did not includediiion. The
pilot test was performed at a fast flow rate of @an and a slow flow rate of 0.25 gpm. The filtesesre
multimedia including gravel, sand, and GAC. SaraphMere collected from three separate treatment
locations: the influent, after sedimentation artgfed water. The pilot plant was challenged witeded
samples with a final concentration of 1 x®1@FU/mL for each of the bacteriophages. There was a
statistically significant difference between thenmvals of the bacteriophages at the high and low fl
rates, except for PRD-1. At the low flow rate d®gpm, the greatest removal was for PRD-1 (666 |
removal), followed by MS2 (4.60 legremoval), fr (4.54 log removal) andbX-174 (3.94 logo removal).

At the high flow rate of 0.5 gpm, the greatest reatovas for fr with 7.87 log removal, followed by PRD-

1 with 6.87 logo removal, MS2 with 6.87 lag removal, and®X-174 with 4.47 log removal
(Abbaszadegad al., 2007).

Abbaszadegamt al. (2008) found similar results expanding on Abbasgathet al. (2007) identifying
removal mechanisms. The pilot testing included MBRD-1,®X-174, and fr, and were conducted at
20 and 40 mg/L ferric chloride. The pilot treatmeruded coagulation, flocculation, sedimentatiandg
filtration. Three runs were conducted, and dupiisavere completed for each test. The virus remaxas
trended as (MS2 and fr greater than PRD-1 @Xd174) for both the jar and pilot tests, althougie t
removal rates for the jar tests were more consee/dhan the pilot testing. The removal rates were
generally higher at the 0.5 gpm flow rate, but ahly MS2 removal was impacted by the coagulant dose
with the higher removals at the 40 mg/L ferric ctde. The bacteriophages had maximum removal rates
of 5.1 logo for MS2, 4.9 logp for fr, 3.5 for PRD-1 and 1.3 fabX-174. MS2 and fr were removed with
the greatest removals during filtration and PRDnaH &X-174 showed the greatest removal during
sedimentation. The mechanism for virus removalrduphysical and chemical separation processes was
found to be adsorption and charge neutralizatidlovi@d by gravitational separation; this was found
despite the fact that individual factors of ads@mtsuch as hydrophobicity, surface charge, aneléstric

3-21



point, cannot fully explain the adsorption procedshese mechanisms may not be enough to meet the
SWTR minimum 4 log reduction in viruses. While the MS2 and fr met tniteria of removal credits
without disinfection, PRD-1 an@®X-174 did not, meaning that full-scale treatmerdgasses may not be
efficient at removing some viruses (Abbaszadegjah, 2008). The type and dosing of coagulant typically
affects the extent of pathogen removal and the Waagtype may affect removal of bacteriophage by
subsequent filtration. While filtration is an impant step in the treatment process, this studygatds that

the steps prior to filtration impact removal rates.

Nasseret al. (1995), as described previously, studied high féietion, by determining the removal
efficiency of enteric pathogenic viruses. Pilot$esere conducted for high rate filtration usinga® cm
sand bed. The alum was added in line at the apiintoncentration of 20 ppm, and kaolin and hurid a
were added for turbidity. The viruses and phageewadded in-line to a final concentration of
10*10°PPFU/mL. The removal of turbidity and MS2 coliphagesre minimal by high rate filtration without
the addition of the alum. The alum enhancemeneased the removal of viruses and turbidity, and the
addition of the alum and the 1 mg/L of a cationityplectrolyte further increased the removal otisis
and turbidity. The removals observed were 99.%qu@rfor turbidity, 99 percent for MS2, greaterrtha
93 percent for hepatitis A and 91 percent for pafies. This study indicated that turbidity removeds
greater than the removal of viruses and is theeafiot a suitable indicator for viruses (Nassed., 1995).

Noroviruses have also been proposed as markerscaf pollution; however, noroviruses can exhibit
seasonal fluctuations and epidemic spikes. Frora 2003 to June 2004, Haramet@l. (2006) researched
noroviruses, total coliforms. coli, and male phages in raw sewage, secondary treateage, and final
effluent at a wastewater treatment plant in Tokyapan. The concentration of human noroviruses,
determined by gPCR, in raw sewage varied from @1260 copies/mL for Genotype 1 and from 2.4 to
1,900 copies/mL for Genotype 2, showing much higredues in winter, while the concentration of total
coliforms, E. coli, or male phages in raw sewage was almost con#tamighout the year. Human
noroviruses of Genotype 2 were removed most effelgtivith an average removal of 3.69 {gdollowed

by E. coli with an average removal of 3.37 lggtotal coliforms with an average removal of 3.084,
Male phages with an average removal of 2.810)J@nd human noroviruses of genotype 1 with an aeera
removal of 2.27 log. No correlations were identified between the t&tacteria and human noroviruses
in final effluent (Haramotet al., 2006).

Shin and Sobsey (2008) studied the inactivationnafovirus (NV) in drinking water by chlorine
disinfection. The objective of the study was toedetine the inactivation of purified and dispersed
norovirus by bench scale free chlorine disinfectiotypical water treatment condition using RT PGral
assays. The inactivation of poliovirus (PV1) and2\#8liphage were also included in the study to camap
the rates of the enteric viruses and to deterntigerélationship between virus inactivation based on
infectivity assays and based on RT PCR assaysrus vhixture of PV1 (1.3 x ®dl..6 x 16 PFU/mL),
MS2 (1.2 x 169.2 x 16 PFU/mL), and norovirus ($.(° polymerase chain reaction units per mL) were
added to the bench scale batch system. Valuesther@verage of duplicate cultures or assays. The C
values were calculated for 2-4 lggnactivation. The inactivation of MS2 based orettivity assays was
very rapid and reached the detection limit withs Zontact time. The inactivation of PV1 based on
infectivity assay was also rapid and reached thectien limit within 10 minutes contact time. Meamie,

the inactivation of norovirus was 2 lp@t 3 minutes contact time, which was slower tha&g2Nbut faster

3-22



than PV1 (Shiret al., 2008). This demonstrates the persistence of irai@and poliovirus, and suggests
that MS2 may not be a suitable surrogate for humiggtious viruses.

Norovirus was further studied by Paatkal. (2011) for the effects of ultraviolet (UV) irradian in spiked
samples. The study determined the inactivationilpofof three surrogates of norovirus, and MS2
coliphages using bench scale tests. The infegtdfimurine norovirus (MNV), feline calicivirus (RQ,
and echovirus 12 was determined by cell culturedtivity, and MS2 infectivity was determined by qplee
assay. All data was averaged from at least fodicegp of two independent experiments. The virugese
tested at tires of £01C® and 16° for MNV, FCV, and echovirus 12, respectively. Artarpolation of
linear regression for first-order inactivation itiied UV doses to achieve 4 log inactivation of 29, 30,
and 70 (mJ cr for MNV, FCV, echovirus, and MS2, respectivelyhelTreaction profiles for MNV and
echovirus were statistically similar, while thedtigation rates of FCV with echovirus and FCV antli¥
were statistically different. A UV dose of 30 mJ-tmwas able to achieve 4 lageduction of the three
mammalian norovirus surrogates, and thereforelikédy that human norovirus is effectively contea
by UV disinfection recommendation for viruses of #0 cn? (Parket al., 2011). While norovirus was
more persistent than MS2 in the Shin and Sobse§8)2€tudy, norovirus was found by Patlal. 2011 to